
 

 

 

 

 

 

 

 

 

 

 

Treball Final de Grau 
 

 

 

 

 

 

Tutor 

Dr. Bernardí Bayarri Ferrer 
Departament Xxxxx 

Dr. Nom Cognom1 cognom2 
Nom indústria 

 

DESIGN AND DRAFTING OF A NEW WASTE-WATER TREATMENT 
PLANT IN BEGUR (GIRONA, SPAIN). 

 

Cristina Cano Moret 
Juny 2025 





 

 

 

  

 Aquesta obra està subjecta a la llicència de: 
Reconeixement–NoComercial-SenseObraDerivada 

 
http://creativecommons.org/licenses/by-nc-
nd/3.0/es/ 



 



 

 

 

“Earth was originally allotted a finite amount of water — we have no more or no less than that 

original allotment today. It logically follows that, to sustain life as we know it, we must do everything 

we can to preserve and protect our water supply. We also must purify and reuse the water we 

presently waste (i.e., wastewater).”  

Frank R. Spellman. 

 

 

Vull agrair sincerament l’ajut que m’ha aportat el meu tutor al llarg d’aquest camí, no només 

en l’execució d’aquest projecte, sinó també durant tots aquests anys a la universitat, a poder 

créixer en l’àmbit professional i a desenvolupar un pensament més crític. 

També dono les gràcies a Enghydra. Enginyeria i Serveis, on he realitzat les pràctiques, per 

permetre’m descobrir el sector hidràulic i conèixer més a fons el món del tractament d’aigües, 

gràcies per fer-me partícip del vostre dia a dia i deixar-me formar part d’aquesta petita-gran 

família. 

Estic també molt agraïda d’haver coincidit durant el grau amb persones meravelloses que 

avui formen part de la meva família. A la Laura, la Marta i la Paula, us dec molt: gràcies per ser-

hi sempre i per confiar en mi. 

Per últim, agrair als meus pares i a la meva germana, perquè no hagués arribat on soc ara si 

no fos pel seu suport incondicional, sempre han estat al meu costat, ajudant-me en els moments 

difícils i celebrant també els bons. M’han acompanyat en tot moment i han sabut estar-hi quan 

més ho necessitava. 

 





 

CONTENTS 

 

SUMMARY I 

RESUM III 

SUSTAINABLE DEVELOPMENT GOALS V 

1. INTRODUCTION 7 
1.1. Background 7 
1.2. Aim Project 7 
1.3. Parts of a WWTP 9 

1.3.1. Influent Work and Pretreatment 9 
1.3.2. Inlet Work 10 
1.3.3. Pumping Station 10 
1.3.4. Pretreatment 10 
1.3.5. Primary Treatment 12 
1.3.6. Secondary Treatment 12 
1.3.7. Tertiary Treatment 14 
1.3.8. Destination / applications of treated water 14 
1.3.9. Sludges treatment 14 
1.3.10. Reuses of sludge 15 

2. OBJECTIVES 17 

3. METHODOLOGY 18 

4. PRINCIPAL INFORMATION AND DESIGN BASIS 19 
4.1. Population 19 
4.2. Design Flow 19 

4.2.1. Design Flow Calculation 20 
4.2.2. Peak and Maximum Flow 20 
4.2.3. Population Equivalent (PE) 20 
4.2.4. Design Flow Results 21 

4.3. Influent Pollution Charges 21 



8 Cano Moret, Cristina 

4.4. Quality Requirements of Treated Effluents 22 

5. ALTERNATIVES STUDY 24 
5.1. Wastewater Treatment Alternatives 24 
5.2. Sludge Treatment Alternatives 26 
5.3. Locations Alternatives 27 

6. ADOPTED SOLUTION 28 
6.1. Water Line 29 

6.1.1. Influent Work 29 
6.1.2. Pretreatment 31 
6.1.3. Primary Treatment 32 
6.1.4. Secondary Treatment 33 
6.1.5. Effluent Collection Chamber 37 
6.1.6. Discharge of the Treated Water 37 

6.2. Sludge Line 37 
6.2.1. Sludge Production 37 
6.2.2. Sludge Thickening 38 
6.2.3. Planted Drying Bed System 38 

6.3. Contaminant Removal Performance and Effluent Quality 40 

7. EQUIPMENT AND INSTRUMENTATION: DESIGN AND 
NOMENCLATURE 41 
7.1. Calculation Methodology 41 
7.2. Equipment and Instrumentation Nomenclature 42 

8. CONTROL AND AUTOMATION 43 
8.1. Instrumentation and Sensors 43 
8.2. Control Architecture 44 

9. PIPING 48 
9.1. Conduit Materials 48 
9.2. Design Flows 49 
9.3. Pipeline Materials and Dimensions 50 
9.4. Hydraulic Sizing and Velocity Ranges 50 
9.5. Sludge Pipeline 51 

10. PROJECT BUDGET 52 

11. PLANS 55 



 

11.1. Situation and Location Plan 55 
11.2. Process Flow Diagram (PFD) 55 
11.3. Piping and Instrumentation Diagrams (P&ID) 55 

12. SEASONAL OPERATION STRATEGY 57 
12.1. Impact of Seasonality on WWTP Operation 57 
12.2. Adaptive Operation Strategy 57 
12.3. Role of SCADA in Seasonal Management 58 
12.4. Benefits 59 

13. CONCLUSIONS 60 

14. REFERENCES AND NOTES 61 

15. ACRONYMS 63 

APPENDICES 65 

APPENDIX 1: ALTERNATIVE STUDY 67 

APPENDIX 2: LOCATION WWTP 83 

APPENDIX 3: DESIGN EQUIPMENT PROCESS 87 

APPENDIX 4: MATHEMATICAL PROCESS FOR PIPING 108 

APPENDIX 5: LIST OF EQUIPMENT, INSTRUMENTATION AND VALVES 113 

APPENDIX 6: TECHNICAL SPECIFICATION SHEETS 114 

 
 

 





DESIGN AND DRAFTING FOR THE NEW WASTE-WATER TREATMENT PLANT IN BEGUR. i 

 

SUMMARY 

This work presents the design of a new Wastewater Treatment Plant (WWTP) for the 

municipality of Begur (Girona, Spain), adapted to strong seasonal variations due to tourism. The 

plant has a design capacity of 3,000 PE (population equivalent), with flows ranging from 20,89 

m³/h in low season to 38,58 m³/h in peak season. The proposed treatment scheme includes 

pretreatment and a biological process based on a Membrane Bioreactor, with effluent discharged 

into the marine environment via a submarine outfall. Sludge is treated through thickening and a 

Planted Drying Bed system, enabling its reuse as compost for agriculture. 

Figure 1 Process Flow Diagram of the Proposed Wastewater Treatment Plant (WWTP)  

(1 – coarse chamber, 2 – inlet pumping station, 3 – coarse and fines screening, 4 – equalization tank, 5 – biological 
reactor, 6 – ultrafiltration membranes system, 7 – presentation chamber, 8 – thickener, 9 – bed drying system) 



ii Cano Moret, Cristina 

The study defines the design basis, evaluates alternatives, selects the most suitable 

technologies, and ensures compliance with environmental regulations and the applicable 

discharge standards set by the relevant authorities. The final design ensures technical efficiency, 

environmental sustainability, and adaptability to seasonal fluctuations. 

Keywords: Wastewater treatment, sanitation, WWTP, treatment plant, membrane bioreactor 

(MBR), Planted Drying Bed, seasonality, submarine outfall, Begur. 

 



DESIGN AND DRAFTING FOR THE NEW WASTE-WATER TREATMENT PLANT IN BEGUR. iii 

 

RESUM 

Aquest projecte presenta el disseny d’una nova Estació Depuradora d’Aigües Residuals 

(EDAR) per al municipi de Begur (Girona), adaptada a les fortes variacions estacionals 

provocades pel turisme. La planta està dimensionada per a 3,000 habitants equivalents, amb 

cabals que oscil·len entre els 20,89 m³/h a l’hivern i els 38,58 m³/h a l’estiu. El tractament proposat 

inclou un pretractament i un procés biològic basat en un Reactor Biològic de Membranes, amb 

abocament al medi marí a través d’un emissari submarí. Els fangs són tractats mitjançant un 

espessidor i un sistema de rizocompostatge, que permet el seu ús com a compost agrícola. 

Figure 2 Diagrama de Procés de l'Estació Depuradora d'Aigües Residuals (EDAR) projectada  

(1 – pou de gruixuts, 2 – bombament de capçalera, 3 – desbast de gruixuts i fins, 4 – tancs d’homogeneïtzació, 5 – 
reactor biològic, 6 – membranes d’ultrafiltració, 7 – arqueta de presentació, 8 -  espessidor, 9 – sistema rizocompostatge) 



iv Cano Moret, Cristina 

L’estudi defineix la base de disseny, avalua alternatives, selecciona les tecnologies més 

adequades i garanteix el compliment de la normativa ambiental i dels estàndards de vessament 

establerts per les autoritats competents. El disseny final assegura l’eficiència tècnica, la 

sostenibilitat ambiental i l’adaptabilitat a les fluctuacions estacionals. 

Paraules claus: Tractament d’aigües residuals, sanejament, EDAR, planta de tractament, 

reactor biològic de membranes (MBR), rizocompostatge, estacionalitat, emissari submarí, Begur. 



DESIGN AND DRAFTING FOR THE NEW WASTE-WATER TREATMENT PLANT IN BEGUR. v 

 

 

SUSTAINABLE DEVELOPMENT GOALS 

The Sustainable Development Goals (SDGs) of the United Nations [27] recognize water 

as an essential resource for sustainable development and equality. In this context, SDG 6 focuses 

on ensuring the availability and sustainable management of water and sanitation for all. This goal 

is fundamental, but it also interacts transversally with other targets, highlighting how integrated 

water management can transform communities, foster equality, and protect the planet. 

The lack of access to clean water and sanitation perpetuates structural inequalities and 

limits development opportunities, especially in vulnerable communities, which directly connects 

to SDG 1, no poverty. Water treatment plants are a key solution, as they improve hygiene 

conditions, reduce the incidence of disease, and free up resources that can be directed toward 

productive activities. These improvements also impact education, aligning with SDG 4, quality 

education. Schools with access to clean water and adequate sanitation provide safer 

environments, particularly supporting attendance for girls and young women. 

In this sense, water treatment also contributes to gender equality, SDG 5. By reducing the 

burden of fetching water—a responsibility often placed on women and girls—new opportunities 

for education and economic participation are created. Furthermore, the development and 

implementation of water treatment plants foster sustainable economic growth, aligning with SDG 

8. Sectors such as agriculture, industry, and tourism directly benefit from secure and sustainable 

water management, driving both local and global economies. 

Water treatment is also a critical infrastructure within the framework of SDG 9, industry, 

innovation, and infrastructure. Beyond ensuring access to safe water, these facilities are an 

example of technological innovation, adopting more efficient and sustainable processes to reduce 

environmental impact. This also resonates with cities and communities, SDG 11, where 

responsible water management improves urban living conditions, reduces pollution, and fosters 

healthier, more liveable spaces. 



vi Cano Moret, Cristina 

The reuse of treated water exemplifies the principles of responsible consumption and 

production (SDG 12), preventing the waste of water resources and optimizing their use in critical 

sectors. At the same time, water treatment contributes directly to climate action (SDG 13) by 

mitigating the effects of climate change, protecting aquatic ecosystems, and facilitating adaptation 

to water scarcity. 

From an environmental perspective, this process plays a crucial role in preserving aquatic 

and terrestrial ecosystems. Related to SDG 14, life below water, it prevents the discharge of 

pollutants into water bodies, protecting marine and coastal habitats. Similarly, it ensures the 

sustainability of terrestrial ecosystems such as wetlands and marshlands, as outlined in SDG 15, 

promoting an ecological balance is essential for the planet’s future. 

The implementation of water treatment plants is a clear example of how a concrete action 

can have transversal and lasting benefits, both socially and environmentally. This technology not 

only ensures access to a basic resource but also transforms water into a renewable resource for 

agricultural, industrial, and urban uses. 

This project, which emphasizes planet conservation and equality among people, aims to 

reflect on the necessity of responsible and collective water management. Its intention is to raise 

awareness of the positive impact of guaranteeing this universal right on global and planetary 

health. Ultimately, only by understanding the essential role of water treatment and sanitation 

systems and acting with commitment can we achieve a sustainable, fair, and empathetic 

transformation for all future generations.



DESIGN AND DRAFTING FOR THE NEW WASTE-WATER TREATMENT PLANT IN BEGUR. 7 

 

1. INTRODUCTION 

1.1. BACKGROUND 

Although water is often perceived as an abundant resource, it is, in fact, a limited and 

valuable commodity. Wastewater treatment refers to a set of physical, chemical, and biological 
[...]
both the water and sludge treatment lines, using technical, economic, environmental, 

and social criteria. 

3. Design and sizing: Based on the defined flows and pollutant loads, treatment units 

were dimensioned using empirical formulas and standard calculation models, mainly 

following the criteria from Metcalf & Eddy [1] (Appendix 3. Design Equipment Process). 

4. Instrumentation and control: An automated control architecture was proposed, 

adapted to seasonal variations, including sensors, PLCs, and SCADA to optimise the 

overall performance (Chapter 9). 

5. Integration and planning: the final design was completed with the technical 

justification of the chosen solution, the global budget, and the development of layout 

drawings (PFD and P&ID) (Chapters 6, 11, and 12 respectively). 

The detailed sizing calculations are presented in Appendix 3. Design Equipment Process 

and have been summarised in the main body of the report to comply with the project’s length 

requirements. 

  



DESIGN AND DRAFTING FOR THE NEW WASTE-WATER TREATMENT PLANT IN BEGUR. 19 

 

 

4. PRINCIPAL INFORMATION AND DESIGN BASIS  

For the design of the wastewater treatment plant (WWTP), it is essential to define key 

parameters such as the project scope, expected flow rates, and the types of pollutants, in order 

to select the most suitable treatment technology. This project accounts for significant seasonal 

differences, distinguishing between the peak season (summer, with the highest flows) and the 

low season (winter, spring, and autumn). 

4.1. POPULATION 

Begur, located in the Baix Empordà region of Girona, experiences strong seasonality due to 

tourism. The population nearly triples during the summer months. According to a demographic 

study [6], the municipality has 4,177 permanent residents and reaches up to 7,715 people in the 

peak season (including 3,538 seasonal residents)[6]. Although projections indicate a stable or 

slightly declining permanent population, the current population figures are used for design 

purposes, ensuring the plant can handle peak demands. 

4.2. DESIGN FLOW 

Accurate determination of the design flow rate is essential for establishing the WWTP’s 

treatment capacity and ensuring efficient, cost-effective performance. Flow rates can be 

measured (recommended, using a flow measurement chamber) or estimated based on population 

and per capita water consumption [1]. 

For this project, both seasonal and daily variations are taken into account. Weekly variations 

are considered negligible. During the summer, higher population and increased water 

consumption significantly raise the hydraulic and pollutant load. 



20 Cano Moret, Cristina 

Parasitic water (infiltration and groundwater) also varies seasonally: wet season - higher 

infiltration, dry season - minimal infiltration. The plant’s inlet is already oversized to handle these 

fluctuations, so no additional treatment for parasitic water is needed at this stage. 

4.2.1. Design Flow Calculation 

Water consumption is estimated at 150 L/person day [1], including domestic, industrial, and 

commercial use. Assuming a return coefficient of 80% [1], the mean daily flow rate is calculated 

using the following formula: 

�̅�  [
𝑚3

𝑑
] = 𝐻[ℎ𝑎𝑏] · 𝐶 [

𝐿

ℎ𝑎𝑏 · 𝑑
] · 0,8         (1) 

Where: 

- �̅� = average flow 

- H = population 

- C = water consumption 

- 0,8 = return coefficient [1] 

4.2.2. Peak and Maximum Flow 

In addition to average flow, two operational parameters are considered [18]: 

- Maximum flow = 4 × average flow 

- Peak flow = 2 × average flow 

These values reflect the plant’s ability to maintain stable performance under both continuous 

high load and short-term inflow surges (e.g., rain events) [18]. 

4.2.3. Population Equivalent (PE) 

Although PE is usually calculated using BOD₅ load (1 PE = 60 g BOD₅/d [29]), in this case it is 

derived from water consumption and design flow, due to the availability of real operational data. 

The formula is: 

𝑃𝐸[ℎ𝑎𝑏. ] =
�̅� [𝑚3/ℎ]

𝐶 [
𝐿

ℎ𝑎𝑏 · 𝑑
]
  (2) 



DESIGN AND DRAFTING FOR THE NEW WASTE-WATER TREATMENT PLANT IN BEGUR. 21 

 

Where: 

- PE = population equivalent 

- �̅� = average flow 

- C = water consumption 

4.2.4. Design Flow Results 

Table 2 Flow data 

 Units Low Season Peak Season 

Medium flow rate (�̅�) 

(1 m3/d = 0,0417 m3/h) 

m3/d 501,24 925,80 

m3/h 20,89 38,58 

Maximum flow rate (4�̅�)  m3/h 83,54 153,30 

Peak flow rate (2�̅�) m3/h 41,77 77,15 

Population Equivalent PE 3342 6172 

4.3.  INFLUENT POLLUTION CHARGES 

The wastewater treated at the WWTP primarily originates from domestic consumption and 

urban runoff. Pollution loads exhibit significant seasonal variability, closely linked to changes in 

flow rates. During the low season, pollutant concentrations and loads are reduced due to several 

factors: 

- Increased industrial and commercial activity raises organic and chemical pollutants. 

- Tourist-driven seasonal population growth increases wastewater volume and load. 

- Higher temperatures accelerate biological processes and organic matter breakdown. 

Based on operational data from the existing WWTP, an adjustment factor F = 0,8 [30] is 

applied to low season pollutant values, reflecting an approximate 20% reduction in contaminant 

loads compared to the peak season. 

Table 4 shows influent flow and pollutant load data for low and peak seasons, based on 

monitoring reports and technical guidelines from the Agència Catalana de l’Aigua (ACA, 2021) 

[31], reflecting typical seasonal variations in Catalan wastewater treatment plants. 



22 Cano Moret, Cristina 

Table 3 Flow quality input charges [31] 

Properties Units Low Season Peak Season 

Chemical Oxygen Demand (COD) mg/l 480 600 

Biological Oxygen Demand (BOD5) mg/l 240 300 

Total Suspended Solids (TSS) mg/l 200 250 

Total Kjeldahl Nitrogen (TKN) mg/l 40 50 

Phosphorus (P) mg/l 8 10 

4.4. QUALITY REQUIREMENTS OF TREATED EFFLUENTS 

Effluent quality must comply with the EU Water Framework Directive (2000/60/EC) [8], as 

implemented by Spanish and Catalan legislation, which aims to protect water bodies and achieve 

good ecological and chemical status. Since the effluent discharges into a marine environment, 

extensive nitrogen removal and tertiary treatment are not required in accordance with Directive 

91/676/EEC [9]. Nitrogen removal will be limited to the pre-treatment stage without additional 

dedicated processes. 

The WWTP effluent must meet the following seasonal quality requirements: 

Table 4 Flow quality output charges [8] 

 Units Value % minimum reduction [1] 

Chemical Oxygen Demand (COD) mg/l 125 > 70 

Biological Oxygen Demand (BOD5) mg/l 25 > 75 

Total Suspended Solids (TSS) mg/l 35 > 80 

Total Kjeldahl Nitrogen (TKN) mg/l 50 -- 

Phosphorus (P) mg/l 10 -- 

In addition to water discharge, treated sludge must also comply with legal standards before 

being reused or disposed of. According to Royal Decree 506/2013 on the use of sewage sludge 

in agriculture [17], only stabilised and hygienised sludge can be applied to soil. The sludge must 

meet quality criteria regarding organic matter, moisture, and contaminant levels, particularly 

heavy metals. 



DESIGN AND DRAFTING FOR THE NEW WASTE-WATER TREATMENT PLANT IN BEGUR. 23 

 

Table 5 Requirements for the Environmental Application of Sludge as Compost [17] 

Parameter Units Value 

Total Organic Matter % < 35 

Maximum Moisture % 40 

Carbon/Nitrogen - > 20 

Impurities - None 

Granulometry 90% of particles must pass through a 25 mm sieve 

These criteria ensure the safe reuse of biosolids, protect soil and crop quality, and comply 

with national regulations on environmental protection. 

  



24 Cano Moret, Cristina 

 

5. ALTERNATIVES STUDY 

To select the most suitable treatment process for the plant, several alternative studies were 

carried out, evaluating multiple criteria. The plant must meet the needs of a coastal population of 

up to 3,342 PE during the low season and 6,172 PE in the peak season, with average flow rates 

of 20,88 m³/h and 38,58 m³/h, respectively. The treatment process must include preliminary and 

biological stages to reduce BOD₅, COD, and TSS concentrations to comply with regulatory 

standards. 

5.1. WASTEWATER TREATMENT ALTERNATIVES 

It is considered appropriate to focus the selection of alternatives on intensive treatment 

systems, given the space constraints of the study area and the need to ensure high purification 

efficiency. Four technological options have been evaluated: 

- Alternative 1: Activated Sludge Process (ASS) 

- Alternative 2: Rotating Biological Contactors (CBR) 

- Alternative 3: Trickling Filter (TF) 

- Alternative 4: Membrane Bioreactor (MBR) 

The evaluation of these alternatives has been carried out using a multi-criteria approach 

based on four main aspects: 

- Technical criteria: Includes factors such as effluent quality, surface area requirements, 

adaptability to flow/load variations, complexity of operation and maintenance, sludge 

production, need for aeration, and process stability. 

- Economic criteria: Considers both capital investment and operation and maintenance 

(O&M) costs. 

- Environmental criteria: Evaluates the degree of integration of each system into the 

surrounding landscape and its overall environmental impact. 



DESIGN AND DRAFTING FOR THE NEW WASTE-WATER TREATMENT PLANT IN BEGUR. 25 

 

- Social criteria: Assesses the potential for odour and noise generation, especially 

relevant given the proximity of the WWTP to urban and touristic areas. 

A detailed breakdown of each criterion and scoring method is included in Appendix 1. 

Alternative Study. 

The comparative results of each alternative are summarised below: 

Table 6 Comparative criteria table results 

Comparative analysis ASS RBC TF MBR 

Technical factor 25 34 31 41 

Economic factor 6 7 5 3 

Environmental factor 3 4 4 4 

Social factor 6 7 7 7 

TOTAL 40 52 47 55 

Weighted total 13,15 17,35 15,35 18,55 

Although MBR is not the most favourable option in terms of cost, economic criteria are not 

prioritized in this project. Therefore, other factors—such as technical performance, environmental 

sustainability, and social impact—are considered more relevant. MBR, RBC, and TF offer similar 

benefits in terms of environmental and social factors due to the high-quality treatment they 

provide. 

As a result, Alternative 4, based on Membrane Bioreactor (MBR) technology, is considered 

the most advantageous overall. MBR significantly reduces pathogen concentrations, requires less 

maintenance, and operates with minimal supervision. In addition, MBR offers several further 

advantages compared to the other treatment technologies: 

It facilitates technical management within the plant, allowing for easy adjustment of treated 

air, sludge purge, and recirculation. 

- It eliminates bacteria and viruses without the need for additional disinfection stages. 

- It occupies less space, as it eliminates the need for secondary clarifiers. 

- It is easier to operate and requires fewer personnel. 

- Its modular design allows for easy expansion and increased recycling capacity. 

- It produces less sludge than conventional systems. 



26 Cano Moret, Cristina 

In conclusion, despite higher investment costs, MBR provides the highest treatment quality, 

lowest maintenance demands, and greater environmental and social benefits, making it the 

preferred solution. 

5.2. SLUDGE TREATMENT ALTERNATIVES  

Since the treated water is discharged into the sewer system and does not require additional 

treatment, the main challenge in this project lies in the management and treatment of excess 

sludge. The volume of sludge generated exceeds the capacity of a conventional thickener, 

requiring a significant reduction in volume. Transporting the sludge to another wastewater 

treatment plant is not viable due to the high associated costs. Therefore, an alternative analysis 

was carried out to determine the most suitable sludge treatment process. 

Although the overall methodology used to evaluate the sludge treatment alternatives is 

similar to that applied in the selection of the wastewater treatment options — involving a multi-

criteria analysis based on technical, economic, environmental, and social factors — the specific 

criteria differ to better reflect the unique challenges and requirements of sludge treatment. This is 

due to the particular nature of sludge management, which focuses on volume reduction, odour 

control, physical and chemical characteristics, and sustainable disposal methods. Hence, while 

the evaluation framework remains consistent, the criteria are adapted to ensure a relevant and 

accurate assessment tailored to sludge treatment. 

The two options considered are: 

- Alternative 1: Dehydration Sludges by Centrifuge (CTF): This method uses 

mechanical centrifugation to rapidly separate water from the sludge, achieving high 

levels of dehydration and volume reduction through high-speed rotation. 

- Alternative 2: Planted Drying Bed (PDB): This passive system combines sludge 

drying and composting through a gravel-based bed planted with vegetation. The roots 

of the plants enhance sludge stabilization and promote the natural degradation of 

organic matter. 

Below is the comparative evaluation based on qualitative scores (1 – Poor, 3 – Good, 5 – 

Excellent). For detailed data, refer to Appendix 1: Alternatives Study. 



DESIGN AND DRAFTING FOR THE NEW WASTE-WATER TREATMENT PLANT IN BEGUR. 27 

 

Table 7 Sludge treatment comparation 

Parameter PDB CTF 

Space requirement 3 5 

Investment costs 5 1 

Maintenance cost and spare parts 3 3 

Generation of odours and noises 5 1 

Dehydration capacity 3 5 

Weighted TOTAL 3,7 3,3 

Given the results, the recommended option is the Planted Drying Bed (PDB), which 

integrates traditional sludge drying and composting with natural plant growth. The system uses 

plant roots to stimulate the decomposition of organic matter and convert sludge into compost, 

enhancing soil quality. This sustainable method minimizes energy consumption and operational 

costs by relying on natural biological processes. Furthermore, it reduces environmental impact 

and facilitates final disposal without requiring chemical or mechanical interventions. 

5.3. LOCATIONS ALTERNATIVES 

Although site selection is beyond this project's direct scope, some key factors should be 

considered if a full study is undertaken: 

- Accessibility, including collector line length and earthworks impact. 

- Economic factors, especially plot ownership, favouring public land to ease acquisition. 

- Environmental sensitivity to protect habitats, flood zones, and land use. 

- Urban proximity to minimize odour and noise nuisances. 

A tentative location has been proposed based on site visits to optimize design, detailed 

further in Appendix 2. Location WWTP. A full assessment will be needed to finalize the plant site. 

  



28 Cano Moret, Cristina 

 

6. ADOPTED SOLUTION 

The following section describes the different parts of the wastewater treatment process. 

The Process Flow Diagram (PFD) is presented below to provide an initial overview of the 

proposed solution before its detailed explanation. 

  



BIOLOGICAL REACTOR

COARSE CHAMBER

INLET PUMPTING STATION

COARSE AND FINES SCREENING
EQUALIZATION TANK

ULTRAFILTRATION MEMBRANES SYSTEM

PRESENTATION CHAMBER

THICKENER
BED DRYING SYSTEM

AUTHOR: PROJECT TITLE: SCALES: DATE: TÍTOL DEL PLÀNOL: Nº PLAN:

SHEET:Original DIN A3 scale

OF

DESIGN AND DRAFTING OF A NEW
WASTE-WATER TREATMENT PLANT IN BEGUR.

JUNE 2025

CRISTINA CANO MORET

NONE Process Flow Diagram
(PFD)

02

1     1



DESIGN AND DRAFTING FOR THE NEW WASTE-WATER TREATMENT PLANT IN BEGUR. 29 

 

As it is said, this chapter describes the WWTP implemented work process. For more detailed 

information on the equipment, refer to Chapter 7. Equipment and Instrumentation: Design and 

Nomenclature, Appendix 6: Technical Sheets; and for Control and Automation refer to Section 8. 

Control and Automation and Section 11.3. Piping and Instrumentation Diagrams (P&ID). 

6.1. WATER LINE 

The water line starts with a coarse screening chamber featuring both self-cleaning and 

manual screens, followed by an inlet pumping station. After pretreatment, the water moves into 

an equalization tank before undergoing biological treatment in a membrane bioreactor. Finally, 

the treated effluent is collected and discharged through a submarine outfall. 

6.1.1. Influent Work 

Prior to pretreatment, the design includes a coarse screen chamber and an inlet pumping 

station. 

→ Thick waste chamber 

At the plant inlet, a civil works shaft is constructed and equipped with a bivalve grab operated 

by an automatic hoist for coarse solids removal. Inside the same shaft, a coarse screening system 

with two channels is installed. 

The main channel includes a self-cleaning bar screen that removes large debris and 

discharges it into a container via a screw overflow screen. The bypass channel features a manual 

bar screen to allow flow diversion during maintenance or main screen failure. This bypass screen 

has a 30 mm bar spacing to retain solids during diversion. 

Both channels are fitted with automatic inlet and outlet gates to control flow and enable 

switching. The self-cleaning screen provides essential pre-filtration, protecting downstream 

pumps by removing debris before it reaches the pumping station, complementing the 

pretreatment screens. A container is placed next to the shaft to collect extracted solids.  

A radar sensor installed in the coarse chamber measures influent flow and sends data to the 

SCADA (Supervisory Control and Data Acquisition) system. Additionally, a high-level sensor 

(LSH) monitors water levels in the bypass channel. 



30 Cano Moret, Cristina 

 

Table 8 Coarse chamber characteristics 

Proprieties Units Values 

Extraction system - Bivalve clamshell + host 

Volume m3 25 

Surface m2 6,3 

Depth m 4,0 

Useful Height m 1,5 

Instrumentation - 1 LIT (matching the inlet pipe diameter) 

Coarse channel characteristics 

System - Self-cleaning screen 

Screen aperture mm 30 

Adopted effective height m 0,5 

Total unitary channel surface m2 0,04 

Extraction system - Direct to container with conveyor screw 

Bypass channel characteristics 

System - Manual screen 

Screen aperture mm 30 

Adopted effective height m 0,5 

Total unitary channel surface m2 0,04 

Extraction system - Grase collection basket 

Instrumentation - 1 LSH 

→ Inlet Pumping Station 

Following the coarse screening system, the inlet pumping station is constructed. It includes 

a chamber with three submersible pumps that lift raw wastewater to a head of 10 mWC, enabling 

gravity flow through subsequent treatment stages. Each pump has a check valve to prevent 

backflow and a gate valve for isolation during maintenance. 

To manage peak flows, such as during rain events, an overflow system within the same well 

diverts excess flow (up to 0.25Q ̅) to the receiving water body. This flow is filtered and classified 

as screened water using a manual bar screen with a 10 mm opening.  

A hoist is installed to facilitate pump removal during maintenance. In parallel, a bypass 

channel with an automatic inlet gate allows direct diversion to the pretreatment stage when 

needed. 



DESIGN AND DRAFTING FOR THE NEW WASTE-WATER TREATMENT PLANT IN BEGUR. 31 

 

Five float switches (LS) monitor water levels and regulate pump operation via a PLC [21], 

which communicates with the SCADA system. A flow indicating transmitter (FIT) and a level 

indicating transmitter (LIT) are also installed to monitor flow rate and water level, respectively. 

The FIT is mounted on removable rollers for easy maintenance. An additional float switch is 